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Fig. {. The bricking arrangement of the roof. -
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HAZHDRE 56 AMEASBERE 1019
Table 1. Physical and chemical properties-of roof ‘bricks for electric arc furnace.
Kinds High aluminous bricks IStamping Silica
refrac- :
Item ist 2nd . 3rd 4th tories brick
Firing temp. SK °C) 20 (1530) 32(1710){18(1500) |18 (1500)
» | Refractoriness SK . 39+ 39 40+ | 40 39 32
£ | App. porosity % 188 18°0 307 30°3 22°6.
= & | Crushing strength kg/cm? 711 1450 370 294 191
& & | Thermal expantion at 1000°C % 0+49 0*51 |- 0*66 0+68
2 2 | Spalling at 1200°C by water quenching |Safes in 10times | 3 times ' 4 times {7 times 2 times:
= @ | Refractoriness under loads 7, 1530 1600up | 1600up | 1600up 1600up-
A 2kg/cm? °C T 1600up C —_ — -
— 0
g2 Al,Oy ‘ 68°49 72*76 | 9210 | 8905 8755 0°39
R SiO, %) 28°76 25°63 | 8°70 | 7°90 3:74 | 97°54
,2 =3 Fe, 03 " 2 167 1*71 |  0°20 1°04 169 | T =
59 Cr,0; — — = qeas — =
a, |
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Photo. 1. Stamping around the electrodeport
bricks.
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Photo. 2. Inner view of the roof after
31 heats at the 3rd test.

at the 3rd test. ~

Photo. 3. View of wall after. 31 heats

Table 2. The roof life and rate of high alloy
to total heats on the respectively tests.

. |
Test No. 1st | 2nd | 3rd | 4th
, Life 187 86 70 53
High alloy heats ., | ... |.
total heats (%) 69°8 | 25°2 | 64°2 | 71°5
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Fundamental Research on Combustion
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Table 1. The result of analysis of
variance test.
I
Factor S , o | Fy
A 2,539 1 2,539 19+ 5¥H*
T - 1,281 1 1,281 Q= gFkk
L 54, 645 2 27,323 21Q°2%*%*
AXT 1,658 1 1,658 12+ g%k*
AXL 281 2 141
TxL . 477 2 239
AxXTXxL 37 2 19
E 14, 064 108 130
Total 74, 982 119
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